
 

 CITY OF BASTROP, GENERAL SERVICES CONTRACT/Page 1  

CITY OF BASTROP  

STANDARD CONTRACT FOR GENERAL SERVICES 
Over $50K 
(8-16-2021) 

 

This General Services Contract (“Contract”) is entered by and between the City of Bastrop, a Texas 

Home-Rule Municipal Corporation (the “City”), and Freese and Nichols, Inc., (the 

“Engineer/Contractor”), and together with the City jointly referred to as the “Parties,” for the 

following work described on the Scope of Services, Exhibit A-2, attached and incorporated herein 

to this Contract (the “Work” or “Project” or “Wastewater Treatment Plant 3 Expansion Phase 2”).  

 

 

I.  General Information and Terms.               

 

Engineer’s/Contractor’s Name and Address: Freese and Nichols, Inc.  
[...]
S. Disclosure of Interested Persons for Council-Approved Contracts.  Contracts that require 

City Council approval, such as contracts that exceed $50,000, are subject to the requirements of 

Section 2252.908, Tex Gov’t Code.  Under the provisions of this statute: 

 

(1) The City may not enter into a contract with a business entity that requires Council 

approval unless the business entity submits a disclosure of interested persons at the time the 

business entity submits a signed contract to the City;  

 

(2) A disclosure of interested parties must be submitted on a form prescribed by the Texas 

Ethics Commission (Commission), attached and incorporated herein as Exhibit A-1,that 

includes: 

 

(a)  A list of each interested party for the contract of which the contractor business 

entity is aware, an interested party being a person who has a controlling interest in 

the business entity or who actively participates in facilitating or negotiating the 

terms of the contract, including a broker, intermediary, adviser, or attorney for the 

business entity; and 

 

(b) The signature of the authorized agent of the contracting business entity, 

acknowledging that the disclosure is made under oath and under penalty of perjury. 

 
  

 

T.  Compliance with Laws.  The Contractor must comply with the federal, state, and local laws, 

rules and regulations applicable to the Project and its services under this Contract. 

 

U. Prohibition on Contracts with Companies Boycotting Israel.  Certain contracts for goods 

and services are subject to the requirements of Section 2270.002, Tex Gov’t Code (H.B. 89, as 

amended by H.B. 793).  Specifically, contracts for good and services that: 

 

(1)  are between the City and a company with ten (10) or more full-time employees; and 

 

(2)  have a value of $100,000.00 or more that is to be paid wholly or partly from public 

funds of the City. 

 



 

 CITY OF BASTROP, GENERAL SERVICES CONTRACT/Page 6  

Under the provisions of this statute, if the above conditions apply the City may not enter into a 

contract with a company for goods and services unless the contract contains a written verification 

from the company that it: 

 

(1)  does not boycott Israel; and 

 

(2)  will not boycott Israel during the term of the contract. 

 

If this is a contract to which the verification requirement applies, the City has approved a 

verification form which must be filled out and signed by the Contractor and submitted to the City 

at the time of execution of this Contract. 

 

III.  Additional Terms or Conditions.   

 

Insurance 

 

At all times this Agreement is in effect, Contractor shall maintain insurance of the types and 

amounts as those required in Exhibit B-1. All of Contractor’s insurance policies in any way relating 

to the Work, whether or not required by this Agreement and regardless of the enforceability or 

validity of any of the indemnities or other assumptions of liability by Contractor, shall, to the full 

coverage limits of all such policies without any limitations based on the minimum requirements 

set forth above: (a) other than the worker’s compensation insurance, name City Group as additional 

insureds on a broad form basis with such additional insured coverage including coverage for the 

sole or concurrent negligence of the additional insured and not being restricted to (i) “ongoing 

operations,” (ii) coverage for vicarious liability, or (iii) circumstances in which the named insured 

is partially negligent; (b) provide for waiver of all rights of subrogation against City and the other 

members of City Group; and (c) be primary and noncontributory as to all other policies (including 

any deductibles or self-insured retentions) and self-insurance that may provide coverage to any 

member of City Group, and shall be fully applied and exhausted before application of any 

applicable indemnity obligations of City or of any applicable insurance coverage provided by City 

or any other member of City Group. 

 

A. Audit 

 

Contractor shall, and shall ensure that its affiliates, subsidiaries, contractors, subcontractors, 

consultants, agents, and any other person associated with Contractor including those in Contractor 

Group, keep full and accurate books and records with respect to all Work performed, and all 

payments and expenditures in connection with this Agreement. The records to be maintained and 

retained by Contractor Group shall include, without limitation, (a) payroll records accounting for 

total time distribution of Contractor’s employees working full or part time on the Project, as well 

as canceled payroll checks or signed receipts for payroll payments in cash; (b) invoices for 

purchases, receiving and issuing documents, and all other unit inventory records for Contractor’s 

stores, stock, or capital items; (c) paid invoices and canceled checks for materials purchased and 

for subcontractors’ and any other Third Parties’ charges, including, but not limited to, Equipment 

rental; (d) travel and entertainment documentation, including, but not limited to, employee expense 



 

 CITY OF BASTROP, GENERAL SERVICES CONTRACT/Page 7  

reports and Contractor facility usage reports; and (e) all field tickets or similar documentation 

evidencing the Work. The City shall have the right at all reasonable times, for a period of five (5) 

years from the completion of the Work, to audit and inspect such books and records (excluding 

trade secrets, formulas, confidential data, proprietary information, or processes).   

 

B. Reports of Incidents  

 

Within twenty-four (24) hours upon occurrence, Contractor shall provide in writing to the City 

notice and details of any accidents or occurrences resulting in injuries to persons, property, or 

pollution arising in any way arising out of or related to the Work whether done by Contractor or 

any subcontractor of Contractor or any other member of Contractor Group performing Work 

pursuant to this Contract. Contractor shall in writing within twenty-four (24) hours of any claim, 

demand, or suit that may be presented to or served upon it arising out of or as a result of Work.  

 

 

IV.  Additional Contract Documents.  The following documents attached to this Contract are 

part of this Contract:  

 

• EXHIBIT A-1: Certificate of Interested Parties (1295 Form) 

• EXHIBIT A-2 Scope of Work 

• EXHIBIT A-3 House Bill 89 Verification 

• EXHIBIT B-1 Requirements for General Services Contract 

 

 

 

V. Signatures. 

 

 

 FREESE AND NICHOLS, INC.    CITY OF BASTROP 

 

 

By:       By:       

         

Printed Name: Kendall King, PE   Printed Name:      

 

Title:  Vice President    Title:       

 

Date:        Date:        

 

 

 

 

  

kk
Image

kk
Typewritten Text
January 30, 2023



 

 CITY OF BASTROP, GENERAL SERVICES CONTRACT/Page 8  

EXHIBIT A-1 

 

Certificate of Interested Persons with Certification of Filing 

(Form 1295) 

 

(See Attached) 

 

 

  



Controlling
Name of Interested Party

4
Nature of interest

City, State, Country (place of business)
Intermediary

(check applicable)

CERTIFICATE OF INTERESTED PARTIES 1295FORM
1 of 1

1

OFFICE USE ONLY

2 01/31/2023

Complete Nos. 1 - 4 and 6 if there are interested parties.
Complete Nos. 1, 2, 3, 5, and 6 if there are no interested parties.

Name of business entity filing form, and the city, state and country of the business entity's place
of business.
Freese and Nichols, Inc.
Houston, TX United States
Name of governmental entity or state agency that is a party to the contract for which the form is
being filed.

Provide the identification number used by the governmental entity or state agency to track or identify the contract, and provide a
description of the services, goods, or other property to be provided under the contract.

3

City of Bastrop

Professional Engineering Services
WWT Plant #3, Phase II

2023-977815

Date Filed:

Date Acknowledged:

Certificate Number:

CERTIFICATION OF FILING

Pence, Bob XFort Worth, TX United States

Coltharp, Brian XFort Worth, TX United States

Greer, Alan XFort Worth, TX United States

Archer, Charles XRaleigh, NC United States

Payne, Jeff XFort Worth, TX United States

Wolfhope, John XAustin, TX United States

Johnson, Kevin XFort Worth, TX United States

Reedy, Mike XHouston, TX United States

Hatley, Tricia XOklahoma City, OK United States

6

Signature of authorized agent of contracting business entity

My name is _______________________________________________________________,

UNSWORN DECLARATION

Check only if there is NO Interested Party.5

My address is _______________________________________________, _______________________,

and my date of birth is _______________________.

Executed in ________________________________________County,

I declare under penalty of perjury that the foregoing is true and correct.

(street) (state) (zip code) (country)

(year)(month)

 _______, ______________, _________.

State of ________________, on the _____day of ___________, 20_____.

(city)

(Declarant)

Version V3.5.1.3ac88bc0www.ethics.state.tx.usForms provided by Texas Ethics Commission

Maria Aguilar August 10, 1989

10497 Town and Country Way, Suite 600 Houston TX 77024 US

Harris Texas 31 January 23



 

 CITY OF BASTROP, GENERAL SERVICES CONTRACT/Page 9  

EXHIBIT A-2 

 

Scope of Services dated January 19, 2023 

 

(see attached) 

 

 

 

  



 

   
 Exhibit A-2-   Page-1  
 

 Exhibit A-2 
 

SCOPE OF SERVICES 
WASTEWATER TREATMENT PLANT 3 PHASE II 

January 19, 2023 

 
PROJECT UNDERSTANDING 
 
The CITY of Bastrop (CITY) owns and operates three (3) wastewater treatment plants (WWTP). Plants 1 and 
2 are on the same site and have historically served the CITY’s wastewater treatment needs. They are package 
type plants, one carbon steel, the other concrete, and both are beyond their useful service lives. The CITY is 
nearing completion of construction of Phase 1 of Plant 3 on a different site. The initial capacity of Plant 3, 
2MGD, may be insufficient to treat all wastewater flow currently generated within the CITY’s service area.  
Existing Plants 1 and 2 may continue to operate until the capacity of Plant 3 is increased and additional 
conveyance improvements are constructed between existing Plants 1 and 2 to Plant 3, which is part of the 
Transfer Lift Station and Force Main project, currently in design by others, at which time all flow is planned 
to be diverted to Plant 3 and existing Plants 1 and 2 could be decommissioned.  
 
Upon completion of Phase 1 of Plant 3, the TPDES discharge permit will be in the interim phase which allows 
for discharge of annual average daily flow (AADF) up to 2.0 million gallons per day (MGD), and a peak 2-hour 
flow (Q2H) of 3,680 gpm (5.3 MGD). The TPDES discharge permit has a final phase which allows discharge of 
up to 4.0 MGD AADF and Q2H of 7,361 gpm (10.6 MGD). The key effluent characteristic limits (daily average 
concentration) for both phases of the permit are as follows:  
 

Effluent Characteristic Daily Average (mg/L) 
Carbonaceous Five-Day 

Biochemical Oxygen Demand 
(cBOD5) 

10 

Total Suspended Solids (TSS) 15 
Ammonia nitrogen (NH₃-N) 2 

 
Phase 1 of the Plant 3 construction was a greenfield project that consisted of the following: 

• Administration and laboratory building 

• Main Electrical Building 

• Antenna Tower 

• Influent lift station (3 submersible pumps) 

• Headworks (micro strainer screen, vortex grit removal) 

• Carousel style aeration basin (1) with two (2) 200HP mixer/aerators 

• Final clarifiers (2), 57 feet diameter, 14 feet SWD with tapering spiral scraper collectors  

• Serpentine chlorine contact basins (2) 

• Chlorine feed system (1 Ton cylinders), and emergency scrubber  

• Sodium bisulfite dechlorination (bulk storage tanks) 

• Cascade reaeration  

• RAS/WAS pumping (horizontal non-clog centrifugal pumps) 

• Scum pumping (submersible) 

• Aerobic digesters (2), 52 feet diameter, 12 feet SWD with aluminum geodesic dome covers 

• Belt filter press, 2 meter 

• Carbon column odor control system 

• Perimeter fencing and gates 



 

   
 Exhibit A-2-   Page-2  
 

 
The CITY desires to expand Plant 3 to provide additional capacity to serve near to medium term development. 
While the TPDES permit final phase is 4 MGD AADF, the CITY may consider a different expansion increment 
based on the anticipated build-out capacity of Plant 3 to optimize future expansion increments and therefore 
the capacity of the Phase 2 expansion is yet to be determined. If the CITY elects to build Phase 2 at a capacity 
greater than 4 MGD AADF, the TPDES discharge permit will need to be modified.   
The design of Phase 1 anticipated that the 2 MGD liquids treatment process (Carousel aeration/final 
clarifiers/chlorine contact) would simply be replicated to expand the facility to 4 MGD and beyond. However, 
there are issues that may drive the CITY to consider other options, as follows: 

• The CITY has a strong desire to reclaim treated effluent for beneficial reuse, either as non-potable 
irrigation water (Type II), or potentially progressing to Type I or even indirect or direct potable reuse 
to help improve the CITY’s water supply security.  

• It is highly likely that future TPDES discharge limits will include nutrient limits which will require an 
intensification of the treatment process. Trends in the Colorado River Watershed suggest that a 
limit on Total Phosphorous is imminent, possibly as soon as the next permit cycle when the current 
permit expires in December 2024. Likewise, limits on Total Nitrogen are common in other parts of 
the US and are becoming more common in Texas.  

• The CITY believes there may be a need/opportunity to serve future development outside its 
certificated service area (CCN) which would result in greater wastewater flows to Plant 3. 

• Ease of expandability, operations, and hydraulic flow splitting  
 
Freese and Nichols, Inc. (FNI) has recommended that the CITY undertake a Preliminary Engineering Study to 
better define anticipated wastewater characteristics; potential reuse opportunities; and the likely near term 
and potential medium term TPDES permit limits. Based on the conclusions of these evaluations, FNI will 
develop and evaluate alternatives for expansion of Plant 3 to achieve as many of the CITY’s goals and 
objectives as possible. At the conclusion of this Preliminary Engineering Study, and upon request by the CITY, 
FNI will develop a proposed Scope of Services for the Design Phase Engineering Services and, if the CITY 
decides to construct Phase 2 with a capacity greater than 2 MGD, preparation of a TPDES Major Permit 
Amendment application. Development of estimated wastewater flows from within the current CCN and 
serviceable areas outside the CCN will be developed as part of Wastewater Master Plan and will be utilized 
for this project.   
 
FNI’s approach and Scope of Services for the Preliminary Engineering Study is presented in the following 
sections.  
 
ARTICLE I 
 
BASIC SERVICES:  FNI shall render the following professional services in connection with the development of 
the Project: 
 

A. PROJECT MANAGEMENT AND ADMINISTRATIVE DUTIES:  Upon execution of this AGREEMENT and 
upon receiving a Notice to Proceed from the CITY, FNI will provide the project management services 
for each phase as follows: 

1. Project Controls: FNI shall manage scope, time, cost, quality, staff resources, communications, 
risk and procurements as necessary.   

2. Communication: Consult with the CITY throughout the project to see that the scope of services 
is being met and verify the CITY’S requirements for the project are met satisfactorily. 



 

   
 Exhibit A-2-   Page-3  
 

3. Coordination Meetings:  Attend up to five (5) regularly scheduled coordination meetings during 
the Preliminary Engineering Study Phase. It is anticipated these coordination meetings will be 